

Technical Report Summary

Tests carried out by: SRL

Product manufacturer

Collecta Limited,
Unit D Norman Close,
Medway Valley Park,
Strood,
Rochester,
Kent.
ME2 2JU

Project

To determine the airborne and impact sound transmission of DECKfon Batten 70 to ensure compliance with Robust Details (RD) performance standards.

Applications

RD timber separating floors E-FT-1 and E-FT-2

Method of testing

Treatments were tested in accordance with Appendix C of the Robust Details Handbook.

Results

SRL Report No	Product tested	RD floating floor treatment reference	RD minimum required performance	Performance achieved	Robust Detail Status
C/05/5L/3428/1	DECKfon Batten 70	FFT1	<i>rd</i> Δ Rw + Ctr 13 <i>rd</i> Δ Lw 15	<i>rd</i> Δ Rw + Ctr 14 <i>rd</i> Δ Lw 16	Compliant product

Note. Refer to SRL report for full acoustic data.

Accredited testers:

Sound Research Laboratories Limited,
Holbrook House,
Little Waldingford,
Sudbury,
Suffolk.
CO10 0TH
Tel 01787 247 595

